

Escalation of Lamotrigin Actavis and de-escalation of:

The treatment begins with a lower dose, which will gradually be increased under the following weeks according to the instructions you received from your doctor. Your other epilepsy medicine will be reduced at the same time, or after escalation of Lamotrigin Actavis.

Starting date: Weekday for changing dosage:

Escalation									
	Number of tablets per occasion		Mark when week is over	Number of tablets per occasion		Mark when week is over			
	Morning	Evening		Morning	Evening				
W. 1mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>	W. 5 mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>
W. 2mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>	W. 6mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>
W. 3mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>	W. 7mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>
W. 4mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>	W. 8 mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>

Starting date: Weekday for changing dosage:

De-escalation									
	Number of tablets per occasion		Mark when week is over	Number of tablets per occasion		Mark when week is over			
	Morning	Evening		Morning	Evening				
W. 1mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>	W. 5 mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>
W. 2mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>	W. 6mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>
W. 3mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>	W. 7mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>
W. 4mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>	W. 8mg/tab.	<input type="checkbox"/> pcs.	<input type="checkbox"/> pcs. x 7 days	<input type="checkbox"/>

Additional information:

My doctor: Tel:

My nurse: Tel:

What should I do if I have taken too much medicine?

If you have taken too much Lamotrigin Actavis, or if a child has taken the medicine by mistake, you must immediately contact a doctor, hospital staff, pharmacy staff or the Poison Information Centre (dial 112) for risks assessment and advice.

What should I do if I forget to take my medicine?

Do not take extra tablets to compensate a forgotten dose. If you have forgotten to take your medication, ask your doctor how you should resume. This is very important if any length of time has passed since your last dose.